
Country of Origin: China 
Pais d’origine: Chine   Numéro 

Number: 2024200317 
2024200317

9 x 9 Pergola / Pergola
Item/Article # A106005560

customer.care@sunjoygroup.com

customer.care@sunjoygroup.com



Warnings：

• Any assembly or maintenance of the product must be carried out by adults only. We recommend at

Nous recommandons au moins 4 adultes.

• Do not assemble the gazebo on sandy, muddy or loose soil, as stakes do not have enough anchorage
in these types of soil. / Ne montez pas la tonnelle sur un sol sablonneux, boueux ou meuble, car les

•

•

• If you wish to secure the gazebo to a wood deck or concrete surface, use anchors suited to these

•

•

•

•

•

•

les vents violents, la pluie et la neige.

• It is recommended that the canopy be removed in the winter and during high winds / Il est

•

2 / 15



Important:
• Please read and understand this manual before any assembly. Before beginning assembly of product,

• Needed for assembly:（The following tools are not included）

 people/  personnesTournevis
Hammer/ 

Perceuse pistolet

Use Level/Utilisez un
niveau

Square Assembly/Véfifiez
avec un équerre

avant de serrer les boulons.

Tighten Bolts/Serrer les
boulons

otherstructural damage. / Ne serrez pas trop les

Measure Distance/
Mesurer la distance

3 / 15



270/106.29in

21
9c

m
/8

6.
2i

n

240cm/94.48in

270cm/106.29in

240cm/94.48in

240cm/94.5in

24
0c

m
/9

4.
5i

n

4 / 15



EXPLODED DRAWING/ DESSIN ÉCLATÉ

5 / 15



6 / 15

Parts List / Liste de Pièces

Label
Étiquette 

Part Number
Numéro d'article 

Description Qty
Qté 

Part Image 

A P00020098101             Post 1
Poteau1         

         4 

C P00010056502          Post Base
Piquet      

         4 

D P00610031101         Base Cover
Couverture de pieu

4 

E P00040182301 Cross Beam 1
Long faisceau 1

2 

F P00040182401 Cross Beam 2
Long faisceau 2

2 

G P00560063801 Top Block
couverture

4 

J P00040182501 Cross Beam 3
Long faisceau 3

2 

K P00040182601 Cross Beam 4
Long faisceau 4

2 

L P00560063901 Decoration Tube
Décorer le tube

4 

M P00500097701 Brace
Barre de Renfort 

8 

N P00060322201 Top Beam 1
supérieure 1

4 

P P00060322301 Top Beam 2
supérieure 2

4 

Q P00570047001 Canopy Rod 1
Canne àbaldaquin 1

2 

R P00570047101 Canopy Rod 2
Canne àbaldaquin 2

2 

S P00110076101 Canopy
Toile

1 



Hardware Pack / Pack Quincaillerie 

Label
Étiquette 

Part Number
Numéro d'article 

Description Qty
Qté 

Add Part Image 

H1 H100010050 Bolt M6*20
Boulon M6*20

H2 H100010061 Bolt M6*12
Boulon M6*12

H3 H100010101 Bolt M6*45
Boulon M6*45

1 

HS H070010003 Stake Φ8*180
Piquet Φ8*180 

0 

HW H090030002 Allen Key M6
Clé Allen M6

1 0 

8 

68

8

7 / 15

8 



8 / 15



9 / 15



10 / 15



11 / 15



12 / 15



13 / 15



defect and thus not covered by the warranty.

Do not use bleach, acid, or other abrasive cleaners on the roof or frame parts.
Do not use a pressure washer.

Keep the original packaging to store the gazebo.

and stored in a clean, dry environment.

delivery 
costs, as well as payments to a third party for assembly or disassembly of the item, remain the 

item, 
as well as original purchasers outside of the warranty period, may obtain replacement parts from 

is not covered.

from state to state.

14 / 15



15 / 15




